

Method: Cu-51-F

2/22/2014 10:03:56 AM

Comment: Gun metal-low Pb

Element concentration

Sample Name:

Sample ID:

Quality:

Melted Ingot

1023.02.22-2

C89844

	Zn %	Pb %	Sn %	P %	Mn %	Fe %	Ni %	Si %
1	8.86	0.082	3.54	0.0121	< 0.00050	0.0285	0.622	< 0.0010
2	8.76	0.084	3.54	0.0121	< 0.00050	0.0282	0.625	< 0.0010

	Mg %	Cr %	As %	Sb %	Cd %	Bi %	Ag %	Co %
1	< 0.00010	0.00037	0.0086	0.0137	0.00035	0.737	0.0042	< 0.0015
2	< 0.00010	0.00032	0.0083	0.0134	0.00035	0.746	0.0043	< 0.0015

	Al %	S %	Be %	Zr %	Au %	B %	C %	Ti %
1	< 0.0010	0.0141	< 0.00010	< 0.00030	0.00066	< 0.00040	0.0031	< 0.00020
2	< 0.0010	0.0138	< 0.00010	< 0.00030	< 0.00060	< 0.00040	0.0016	< 0.00020

	Nb %	Pt %	Cu %	Se %			
1	< 0.0010	< 0.0020	86.1	0.0026			
2	< 0.0010	< 0.0020	86.2	0.0027			

分析結果: PASS 通過 NG 未達標準

核准者:

Handwritten signature

分析人員: